# IRISH JOURNAL OF PSYCHOLOGICAL MU 23 NO 3 SEP 2006 DECEMBER 155 N 0790-9667



'Aztec' by JNB. Acrylic (30in. x 24in.)

# Get a gripon depression and anxiety.

Now indicated for the treatment of ': Major Depressive Episodes Generalised Anxiety Disorder Social Anxiety Disorder & Panic Disorder



Abbreviated Prescribing Information. Please refer to the Summary of Product Characteristics before prescribing. Presentation: Lexapro™ tablets 5 mg. 10 mg. 15 mg and 20 mg containing escitalopram as the oxalate. Indications: Treatment of major depressive episodes. Panic disorder with or without agoraphobia. Social Anxety Disorder: Greneralised Anxety: Disorder. Dosage: Treating depression: Adults: Usual dosage is 10 mg once daily. The dose may be increased to a maximum of 20 mg/day. Panic Disorder: with or without agoraphobia: An initial dose of 5 mg is recommendent unter the dose may be further. rame consider with our without agorganous, Ari minial dose of 5 mg is recommend-ed for the first week before increasing the dose to 10 mg/dsy. The dose may be further increased, up to a maximum of 20 mg/dsy. **Social Anxiety Disorder**: Usual dosage is 10 mg once daily. The dose may subsequently be decreased to 3 mg or increased to a maximum of 20 mg/dsy. **Generalised Anxiety Disorder**: Usual dosage is 10 mg once daily. The dose may subsequently be increased to a maximum of 20 mg/dsy. **Elderly** (**55** yrg): Initial treatment with hall the usually recommended dose and a lower max-mum dose should be considered. The efficacy of Lexapro in social anxiety disorder has not been studied in elderly nationate. *Childron and ordencered*. **7 40** ensets be the (Po Syd): Initial devident with rain the solarly recommended use and a lower inser-imum dose should be considered. The efficacy of Lexapor in social anxiety disorder has not been studied in elderly patients. Children and adolescents (<18 years): Not rec-ommended. Reduced hepatic/renal function: In reduced hepatic function an initial dose of 5 mg/day for the first two weeks of treatment is recommended, the dose may be increased to 10 mg. Caution is not necessary in patients with severely reduced hepatic function. Dosage adjustment is not necessary in patients with mild or moderate renal impairment. Caution is advised in patients with severely reduced renal function (CLCr3 00 M/min). Contraindications: Hypersensitivity to escitalopram. Excitalopram should not be used in combination with a non-selective, inreversible monoamine oxi-dase inhibitor (MAOI). Escitalopram may be started 14 days after discontinuing treat-ment with an inversible MAOI (RIMA). At least 7 days should elapse after discontinuing esci-vient and that and a clease of a should elapse after discontinuing esci-

talopram treatment, before starting a non-selective MAOI. **Pregnancy and Lactation**: Lexapro should not be used during pregnancy unless clearly necessary. Avoid use dur-ing lactation. **Precautions**: No direct impairment of psychomotor function. Patients should be cautioned about the risk to their ability to drive a car or operate machinery. No pharmacokinetic or pharmacodynamic interactions are expected with concomitant alcohol intake, however the combination is not advised. Combination with the reversible MAOI-A (RIMA) moclobernide or serotonergic compounds is not recom-mended. Insulin and/or oral hypoglycaemic dosage may need to be readjusted in dia-betics. Hyponatraemia has been observed with SSR use Caution in patients with a his-tory of mania/hypomania and co-administration of ECT in patients on SSR's, Caution is recommended in patients taking medicines that will affect clotting of blood, platelet function or patients with bleeding disorders. Patients with epilepsy, especially unstable epilepsy, should be carefully monitored. Stop treatment if patient develops serotonin syndrome. Use at a low starting dose for panic disorders. Do not stop treatment abruptly. As with all SSR's it is advisable to closely monitor patients for suicide and self-harm risk in the first few weeks of treatment. Caution is advised in patients with coronary heart disease. **Drug Interactions**: MAO inhibitors [see Contraindications/ Precautions], also advise caution in use with selegilien (MOI-B). Ithium and trypto-phan or with medicinal products that are capable of lowering the seizure threshold. Avoid concornitant use with SL. John's Wort (Hypericum perforatum). In known poor metabolisers, with respect to CYP2C19 (weakly inhibited by escitalpram) and the (USDA/ConsthyliPicesion with CYP2C19 inhibitors [e.g. omeprazole, esomeprazole, fluvoxamine, lansoprazole and ticlopidine) and high doses of cirretidine may require

reduction of the escitalopram dose. Adverse Events: Adverse events are in general mild and transient. Most commonly observed events occurring more frequently with esci-talopram than placebo in clinical trials include: nausea, sweating, somnolence, dizi-talogram than placebo in clinical trials include: nausea, sweating, somnolence, dizi-ess; insomita, constipation, diarrhoea, appetite decrease, sexual dysfunction, fatigue, pyrexia, sinusitis and yawning. Withdrawal symptoms (dizziness, headache and nausea) have been observed discontinuation over 1-2 weeks is recommended. Abrupt withdrawal reactions, tapered discontinuation over 1-3 weeks is recommended. Abrupt withdrawal or escitalopram should be avoided. The available pre-clinical and clinical evidence does not suggest that SSRI's cause dependence. Overdosage: Doses of 190 mg of escitalopram have been taken without any serious symptoms being reported Symptoms of overdose with racemic citalopram [>500 mg]; Dizziness, termon, agita-tion, somolence, unconsciousness, seizures, tachycardia, changes in the ECG with ST-T changes, broadening of the QRS complex, prolonged QT interval, arrhythmias, respi-ratory depression, vomiting, rhabdornyloyis, metabolic actioss, hypokalaemia. It is antcropated that overdoses with esottalopram would result in similar Symptoms. There is no specific antidote: Treatment is symptomatic and supportive with monitoring of cardiac and vital signs. Early gastric lavage suggested. Legal Category: POM. Product licence holder: H. Lundbeck A/S, Ottiliavej 9, DK-2500, Copenhagen – Valby, Denmark, PA Numbers: S. mg. PA805/27(1; 10) mg. PA805/27(2; 15) mg. PA 805/27(3; 20) mg. PA805/27(4, Further information is available upon request from Lundbeck (Ireland) Ltd., 7. Riverwalk, Citywest Business Campus, Citywest, Dublin 24. 'Lexapro' is a trademark "2002 Lundbeck Ltd. Date of preparation: May 2006. References: 1. Lexapro (esc-talopram) Summary of Product Characteristics March 2006.

# Editor-in-Chief: Brian A Lawlor

Trainee Editor: Brendan Kelly

**Production Editor:** Niamh Gleeson

Advertising Manager: Helen Martin

Administrator: Andrea McAdam

Founding Editor: Mark Hartman

Associate Editor: Ted Dinan (Cork)

Editorial Board: Patricia Casey (Dublin), Anthony Clare (Dublin), Stephen Cooper (Belfast), Michael Fitzgerald (Dublin), Brian Leonard (Galway), Roy McClelland (Belfast), Eadbhard O'Callaghan (Dublin), Brian O'Shea (Wicklow), Ian Pullen (Edinburgh), Philip Snaith (Leeds), John Waddington (Dublin), Richard Williams (Victoria)

Statistical Editor: Ronan Conroy (Dublin)

**Submissions & correspondence to:** The Editor,

Irish Journal of Psychological Medicine, 25 Adelaide Street, Dun Laoghaire, Co Dublin, Ireland.

 Telephone:
 00-353-1-2803967

 Fax:
 00-353-1-2807076

**Email**: psychological@medmedia.ie **Website:** www.ijpm.org

# Publisher

MedMedia Ltd. 25 Adelaide Street, Dun Laoghaire, Co Dublin, Ireland. www.medmedia.ie

Printing: W&G Baird Ltd

### **Subscriptions**

Rates per volume of four issues (Mar, Jun, Sept, Dec) Price Regions: EU countries: €150

# Subscription enquiries, orders and cheques made payable to:

MedMedia Group 25 Adelaide St Dun Laoghaire Co Dublin Ireland. Tel: +353 (01) 280 3967 Fax: +353 (01) 280 7076 Email: mail@medmedia.ie

### Circulation

2,200 to 54 countries. The Journal participates in the World Health Organisation project to improve distribution of scientific materials on mental health. Publication does not imply endorsement. Limited photocopying authorisation granted for a fee to Copyright Clearance Center, 27 Congress Street, Salem, MA 01970, USA, or to appropriate Reproduction Rights Organisation; isolated non-profit, academic photocopying excepted.

# IRISH JOURNAL OF PSYCHOLOGICAL MEDICINE

VOL 23 NO 3 SEPTEMBER 2006 ISSN 0790-9667

# **Editorial**

87 Liaison between criminal justice and psychiatric systems: Diversion services Conor O'Neill

# **Original Papers**

- 89 Violence and aggression in the Drug Treatment Centre Board Peter Whitty, John J O'Connor
- 92 The assessment of need in patients presenting to psychiatrists in the general hospital

Larkin Feeney, Annette Kavanagh, Mary Mooney, Stephen Browne

96 Detection, assessment and management of eating disorders; how involved are GPs?

Claire Flahavan

# **Brief Reports**

100 Atypical antipsychotic monitoring: A survey of patient knowledge and experience

Larkin Feeney, Mary Mooney

103 Tackling a long waiting list in a child and adolescent mental health service

Gordon Lynch, Elma Hedderman

# Audit

**107 Survey of a second opinion clinic in child and adolescent psychiatry** Alka S Ahuja

# **Review**

111 Read all about it: Guided bibliotherapy for depression in adults Tom Foster

# **Case Reports**

# 114 Olanzapine-induced rhabdomyolysis

Loopinder Sood, Mandeep Saini, Andy Owen

116 Duloxetine-mirtazapine combination in depressive illness: The case for Limerick 'rocket fuel'

David Meagher, Noel Hannan, Meave Leonard

- 118 Drug diversion of Oxycontin in chronic pain syndrome
  - Sean O'Domhnaill, Declan O'Keeffe, Kevin Malone
- 95a John Dunne Medal

	bollin Dullino intouul
110	Guidelines for Authors

- 121 Letters to the Editor
- 124 Book Reviews

Microfilm, microfiche & article copies from University Microfilms International, 300 North Zeeb Rd., Ann Arbor, MI 48106, USA. Journal included in the **Adonis** service, whereby article copies can be printed out from compact disks (CD-ROM) on demand; explanatory leafter available from ADONIS BV, PO Box 639, 1000 AV Amsterdam, The Netherlands. Journal listed in **Ulrich's** International Periodicals Directory (**Bowker** International Serials Database), **EBSCO's** Selected Periodicals for the Medical and Health Sciences, & EBSCO's Librarians' Handbook.

Indexed and abstracted by BIOLOGICAL ABSTRACTS (BIOSIS Previews); CENTRE NATIONAL DE LA RECHERCHE SCIENTIFIQUE/INIST: PASCAL; EXCERPTA MEDICA/EMBASE; INSTITUTE FOR SCIENTIFIC INFORMATION: CURRENT CONTENTS/ Social & Behavioural Sciences (Social Science CITATION INDEX, Research Alert); PSYCHOLOGICAL ABSTRACTS (PsycINFO/PsycIIT); Cumulative Index to Nursing & Allide Health Literature, Current AIDS Literature (CAB Abstracts), International Pharmaceutical Abstracts, Linguistics & Language Behaviour Abstracts, Nutrition Abstracts and Reviews, (CAB Abstracts), Referativnyi Zhurnal, Social Planning/Policy & Development Abstracts, Social Work Research & Abstracts, Social Abstracts, Social Work Research & Abstracts, Social Abstracts, Social Work Research & Abstracts, Social Abstracts, Social Abstracts, Social Work Research & Abstracts, Social Abstracts, Social Work Research & Abstracts, Social Abstracts, Social Abstracts, Social Abstracts, Social Abstracts, Social Work Research & Abstracts, Social Abstracts, Social Abstracts, Social Abstracts, Social Voit Research & Abstracts, Social Abstracts, Social Abstracts, Social Voit Research & Abstracts, Social Abstracts, Social Abstracts, Social Voit Research & Abstracts, Social Abstracts, Social Abstracts, Social Voit Research & Abstracts, Social Abstracts, Social Voit Research & Abstracts, Social Abstracts, Social Abstracts, Social Voit Research & Abstracts, Social Abstracts,

# Let's get straight to the point.



Efexor\*XL - an effective first-line treatment for depression and generalised anxiety disorder<sup>1-3</sup>



EFEXOR\* XL veniafaxine - PRESCRIBING INFORMATION (Ireland), Presentation: Efexor XL: capsules containing 75mg or 150mg veniafaxine (as hydrochloride) in an extended release formulation. Use: Treatment of depressive illness including depression accompanied by anxiety. Generalised Anxiety Disorder (GAD) primarily characterised by chronic and excessive worry and anxiety for at least 6 months; for the prevention of relapses of the initial excessive worry and anxiety for at least months; for the prevention of relapses of the initial episode of depression or for the prevention of the recurrence of new depressive episodes. Dosage: Adults (including the elderly): Depressive illness including depression accompanied by anxiety: Elevan XL: Usually TSmg, given once adialy with food, increasing to 150m gonce daily if necessary. The dose can be increased further to 225mg once a day. Dose increments should be made at intervals of approximately 2 weeks or more, but not leas than 4 days. Prevention of Relapse/Recurrence: Usually, the dosage for prevention of relapse, 4 days. Prevention of Relapse/Recurrence: Usually, the dosage for prevention of relapse, or for prevention of recurrence of a new episode, is similar to that used during the index episode. Patients should be re-assessed regularly in order to evaluate the benefit fol use with caution in elderly or hepatically-impaired patients taking drugs which inhibit both CYP206 and CYP304 food, increasing to 150mg once daily if necessary. The dose can be increased further to advise which inhibit both CYP206 and CYP304 for more, but not less than 4 days. Discontinuation: Discontinue gradually to reduce the possibility of withdrawal reactions. Children: Contraindicated below 18 years of games concomitant use with MA01, hypersensitivity to venlafaxine or other components, patients aged below 18 years. Precautions: The risk of suicide should be considered in all patients aged below 18 years. Secondinant use with MA01, hypersensitivity to venlafaxine or other components, patients aged below 18 years. Secondinant use with A016, hypersensitivity to venlafaxine or other components, patients aged below 18 years. Secondinant use with MA01, hypersensitivity to venlafaxine or other components, patients aged below 18 years. Secondinant use with MA01, hypersensitivity to venlafaxine or other components, patients aged below 18 years. Secondinants with patients and the considered in all patients. https://doi.org/10.1011/js05/950965670410095554.published of hilfnee Contrained begin Canton of the prevention, and the patients and the patient and the patient

hepatic impairment, narrow angle glaucoma, mania, a history of epilepsy (discontinue in event of seizure), using neuroleptics or diuretics or predisposed to bleeding. Patients should not drive or operate machinery if their ability to do so is impaired. Possibility of postural hypotension (especially in the elderly). Prescribe smallest quantity of capsules or tablets reporting on tespectancy in the electry), Prosche simalest quantity of capsules of tables according to good patient management. Blood pressure monitoring is recommended. Advise patients to notify their doctor should an allergy develop or if they become or intend to become pregnant. Patients with a history of drug abuse should be monitored carefully. Cholesterol measurement is recommended with long term use. Venlafazine should not be used with weight loss agents. Usually not recommended during pregnancy or lactation. Interactions: MOIs: do not use venlafazine in combination with MOIs or within 14 days of stopping MAOI treatment. Allow 7 days after stopping venlafazine before starting an MAOI. anorgasmia, erectile dysfunction, decreased libido, impotence, menstrual cycle disorders, menorrhagia, dyspnoee; pruritis, rash, angioedema, maculopapular eruptions, urticaria, photsensitivity reactions, alopecia, mydriasis, tinnitus, abnormal vision/accommodation, altered taste sensation. Hostility and suicidial ideation in pediatric patients. Rarely reported: thrombocytopenia, haemorrhage, prolonged bleeding time, arrhythmias, hepatitis, SIADH, ataxia and disorders of balance and co-ordination, speech disorders including dysarthria, extrapyramidal disorders including dyskinesia, dystonia, mania or hypomania, neuroleptic malignant syndrome-like effects or serotonergic syndrome, galactorrhoea, erythema multiforme, Stevens-Johnson syndrome, very rarely anaphylaxis, blood dyscrasias, ECG changes, pancreatitis, increased prolactin, rhabdomyolysis, delirium, pulmonary eosinophilia. Symptoms reported on discontinuation of venlafaxine were mostly non-serious and self-limiting and included diziness, insomia, nausee and nervousness. **PA Numbers:** Efexor XI. 75mg capsule IPA 22/55/5. IEsoro XI. 150mg capsule (PA 22/55/6). PA Numbers: Elexor XI. 75mg capsule (PA 22/55/5). Elexor XI. 150mg capsule (PA 22/55/5). Legal Category: S1A. Further information is available upon request from: Wyeth Pharmaceuticals, M50 Business Park, Ballymount Road Upper, Walkinstown, Dublin 12. Marketing Authorisation Holder: John Wyeth & Brother Limited, Tapiow, Maidenhead, Berkshire, SL6. 0PH. References. 1. Simon JS, Aguiar LM, Kunz NR, *et al.* Extended-release venlafaxine in relapse prevention for patients with major depressive disorder. *J Psychiatr Res.* 2004; 38: 249-257. 2. Gelenberg AJ, Lydiard RB, Rudolph RL, *et al.* Efficacy of venlafaxine actined of chance accessives in condencement of twaningth with major depressive disorder. *J Psychiatr* extended-release capsules in nondepressed outpatients with generalised anxiety disorder: a 6-month randomized controlled trial. JAMA. 2000; 283: 3082-3088. Wyeth

3. Efexor XL SmPC, November 2004. Date of preparation: 21 December 2004. \*trade mark Code no. ZEFE1161